
   NZ  AUST

Part Numbers Matt Black 995910 995936
Forest Green 995911 995937
Charcoal __________ 995238

PANORAMA
(NZ & AUST)

From Serial Number 3016623

Is
su

e 
B

A
pr

il 
20

01
IP

L
 P

ar
t 

# 
79

59
36

Issue B
April 2001
IPL Part # 795936

FREESTANDING WOOD FIRE



When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in viewing position Page 2

PANORAMA
(1998 to _ _ _ _ )



When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in viewing position Page 3

PANORAMA
(1998 to _ _ _ _ )

1 795232 Panel-Top - Matt Black 1
• 795322 Panel-Top - Charcoal 1
• 795233 Panel-Top - Forest Green 1
2 795222 • Trim-Top - Gold 1
3 501303 • Rivet-Pop 4.0 Dia x 7.9 6
4 795214 Louvre Assy - Charcoal 1
5 795234 Panel-Rear - Matt Black 1
• 795235 Panel-Rear - Forest Green 1
6 786492 Heatshield-Back 1
7 503259 Screw, S/T 10 x  .5 19
8 786121 Heatshield-Side 2
9 795230 Panel-Side, LH - Matt Black 1
• 795320 Panel-Side, LH - Charcoal 1
• 795231 Panel-Side, LH - Forest Green 1
10 586167 • Rivet-Pop 4.0 Dia x 4.8 4
11 986148 • Spacer-Grille 2
12 986149 • Spacer-Front Panel 2
13 501303 • Rivet-Pop 4.0 Dia x 7.9 6
14 503388 • Nut-Spire 6
9a 795303 Panel-Side, RH - Matt Black 1
• 795321 Panel-Side, RH - Charcoal 1
• 795307 Panel-Side, RH - Forest Green 1
10 586167 • Rivet-Pop 4.0 Dia x 4.8 4
11 986148 • Spacer-Grille 2
12 986149 • Spacer-Front Panel 2
13 501303 • Rivet-Pop 4.0 Dia x 7.9 6
14 503388 • Nut-Spire 6
15 986147 Brace-Side Panel 1
16 786491 Heatshied-Bottom 1
17 791150 Panel-Pedestal, Back

- Matt Black 1
• 795588 Panel-Pedestal, Back

- Charcoal 1
• 986478 Panel-Pedestal, Back

- Forest Green 1
18 995612 Bracket-Seismic Restraint 1
19 503388 Nut-Spire 6
20 503459 Screw, S/T 12 x 25 6
21 995243 Foot Assy - Packed

- Matt Black  (Incl. Trim) 1
795222 • Trim-Pedestal - Gold 1

• 995325 Foot Assy - Packed
- Charcoal 1

• 995244 Foot Assy - Packed
- Forest Green 1

22 501815 Screw, Set M6 x 35 4
23 986413 Bracket-Seismic Restraint 2
24 501793 Nut, Nyloc M8 Hex 4

Item Part Description  Qty
 No No

Item Part Description  Qty
 No No
25 Panel-Pedestal,  RH Side

- Matt Black
(Incl. item nos. 12-13) 1

• 795594 Panel-Pedestal,  RH Side
- Charcoal 1

• 795306 Panel-Pedestal, RH Side
- Forest Green 1

25a 795301 Panel-Pedestal, LH Side
- Matt Black
(Incl. item nos. 12-13) 1

• 795592 Panel-Pedestal, LH Side
- Charcoal 1

• 795305 Panel-Pedestal, LH Side
- Forest Green 1

26 795300 Panel-Pedestal, Front
- Matt Black 1

• 795590 Panel-Pedestal, Front
- Charcoal 1

• 795304 Panel-Pedestal, Front
- Forest Green 1

27 503381 • Push Fix, Spire 2
28 584581 • Badge - Gold 1
29 795201 Door Assy-Complete

- Matt Black 1
• 793085 Door Assy-Complete

- Charcoal 1
• 795236 Door Assy-Complete

- Forest Green 1
30 995211 • Channel Assy-Rope 1
31 786773 • Seal-Door, 11.5mm 1
32 503009 • Screw, S/T 10
33 795203 • Panel-Door - Matt Black 1
34 786774 • Seal Kit,  Door Glass 1
35 795204 • Frame Assy-Glass - Matt Black 1
36 795200 • Glass 1
37 795237 • Cover-Door - Matt Black 1
• 795323 • Cover-Door - Charcoal 1
• 795238 • Cover-Door - Forest Green 1
38 586167 • Rivet-Pop 4.0 Dia x 4.8 4
39 501480 • Scrrew; S/T 8 x .5 2
40 786772 Handle-Assy 1
41 586161 • Handle-Door 1
42 986605 • Handle Assembly 1
43 503004 • Screw, CSK No. 8 x 5/8" 3
44 503006 • Pin, Tension 4.0 x 16 1
45 501704 • Washer, Flat 10  x 21 x 1.6 3
46 986487 • Latch Assy-Door, 10mm 1
47 795245 Panel Assy-Front - Matt Black 1
• 795326 Panel Assy-Front - Charcoal 1
• 795246 Panel Assy-Front - Forest Green 1
48 503005 Screw, Pan No. 10 x 1/2" 4

Bold Text = Assembly
Indented Bullet Points = Item included in Assembly



When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in viewing position Page 4

PANORAMA
(1998 to _ _ _ _ )



When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in viewing position Page 5

PANORAMA
(1998 to _ _ _ _ )

1 986302 Firebox-Top 1
2 786661 Firebox-Back 1
3 984838 • Flange-Secondary Air Tube 3
4 501959 • Screw, Set M6 x 12 9
5 786653 Firebox-Front

(Incl. item nos. 6 - 15) 1
6 501962 • Screw, Set M6 x 30 4
7 500374 • Washer, Flat 1/4" 15
8 795229 Deflector-Primary Air .

(Incl. item no. 9) 1
9 503003 • Screw, S/T 1/4" x .5 6
10 795224 • Retainer-Ash 1
11 501682 • Nut, M6 Hex 24
12 586482 • Pin-Door Latch 1
13 501602 • Nut, M8 Hex 13
14 503008 • Pin, Tension 8 x 20 4
15 501963 • Screw, Set M6 x 25 2

984090 Plug-34 Dia Assy 2
16 684089 • Plug-34 Dia 2
17 501685 • Screw, Set  M8 x 30 2
18 502093 • Washer, Flat 8 x 42 x 3 2
19 501602 • Nut, M8 Hex 13
20 984598 Rod-Tie, M6 4
21 786645 Firebox-Side, LH 1
22 786646 Firebox-Side, RH 1
23 786146 Cover-Secondary Air 2
24 786681 Firebox-Bottom 1
25 786123 Bracket-Mounting 2
26 501597 • Screw, Set M8 X 20 6
27 503459 • Screw, S/T 12 x 25 6
28 501602 • Nut, M8 Hex 13
29 995288 Tube-Secondary Air, 33 3.5

- S/S 1

Item Part Description Qty
No No

Item Part Description Qty
No No

30 586439 Pin-Retaining,
Secondary Air Tube 1

31 786109 Baffle-Firebox, Top
215 x 470 x 20 (1 per pack) 1

• 986373 Baffle-Firebox, Top
215 x 470 x 20 (5 per pack) 1

32 786664 Hinge Assy
(Incl. item nos. 13, 26) 1

33 501606 Washer, Flat 8 x 19 x 1.6 2
34 006025 Washer, Flat 5/16" 1
35 795278 Air Slide Complete - NZ 1
• 795329 Air Slide Complete - AUST 1
• 795280 Air Slide Complete - NZ

(Water Booster) 1
36 585223 • Spring-Compression,

Air Inlet 2
37 503336 • Screw, S/T M6 x 25 2
38 500848 • Washer, Flat  3/16" 2
39 995251 • Extention-Slide, Air Inlet 1
40 586162 • Knob-Air Control 1
41 586167 • Rivet-Pop 4.0 Dia x 4.8 4
42 503004 • Screw, Csk No. 8 x 5/8" 3

793089 Board-Firebox, Back
- 15mm 1

43 786495 • Board-Firebox, Back
215 x 175 x 15 2

793090 Board-Firebox, Side
- 15mm 1

44 786501 • Board-Firebox, Side
223 x 170 x 15 2

45 501815 Screw, Set M6 x 35 4
46 993048 Channel-Baffle, Reinfocer 1

Bold Text = Assembly
Bullet Points = Item included in Assembly



When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in viewing position Page 6

PANORAMA
(1998 to _ _ _ _ )

1 586575 Fan-3 Speed (Incl. Cord)
- Double End 1

2 995226 Panel-Pedestal, Back 1
3 501856 Nut, M5 5
4 500848 Washer, Flat 3/16" x .5 5

Item Part Description  Qty
 No No

Item Part Description  Qty
 No No
5 501580 Screw, Pan M5 x 16 5
6 503676 Bush-Plastic 1
7 995227 Cover-Fan, Motor 1
8 501110 Screw, S/T 6 x .25 6

Part No. 995557



When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in viewing position Page 7

PANORAMA
(1998 to _ _ _ _ )

NZ ONLY

150mm Flue Kit

(to suit Horizon, LE 2000, LE 3000, LE 5000, LE 7000,
Utopia, Panorama)

Contains:

3 x 1200mm lengths Flue
1 x 1200mm length Outer / Inner Heat Shield Combination
1 x 600mm Outer Shield Extension
1 x Anti Down Draught Cowl
1 x Casing Cover
1 x top Flue Spacer Bracket
1 x Ceiling Plate
1 x Packet screws & Ceramic Spacers

Note: Flue Reflector is required for standard installations

Part No: 556099



When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in viewing position Page 8

PANORAMA
(1998 to _ _ _ _ )

NOT ILLUSTRATED

585416 Bag-Fire Bedding Sand (Firebox) 1
987155 Slide-Air 20 x 50 1
995287 Plate, Back Metering  - NZ (Air Slide) 1
995329 Plate, Back Metering  - AUST (Air Slide) 1
584048 Tube-Maniseal (Firebox) 1
593076 Owners Manual 1

ASSEMBLYS

786775 Firebox Assembly 1
995239 Pedestal Assy - Packed - Matt Black 1
995324 Pedestal Assy - Packed - Charcoal 1
995240 Pedestal Assy - Packed - Forest Green 1
986643 Handle Assy, 10mm (Incl. Handle, Latch, Pin, Screw) 1

ACCESSORIES

994020 Hot Water Booster Kit 1
586202 Paint, Touch Up - Matt Black 1
556266 Paint, Touch Up - Charcoal 1
586204 Paint, Touch Up - Forest Green 1

Item
No Part No Description Qty


